LLIKA® CEPBEPHbIN CEPUW BY ZPAS
(KOMMJTEKT ABEPEV PA3ABMXHbIX XO/I04HOrO KOPUIOPA)

WHCTpYKUMA No MOHTaxXy

K

COCTAB KOMMEKTA IBEPEI PA3[IBUXHbIX XONIOLHOIO KOPUOPA

Komnnexraums

@ Marens Bokabag - 2 wm

@ Nbeps - 2 wm

] @ Maxens kpsiwy nuuebas - 1 wm

= @ MaHens nuuebas nebas - 1 wm

— @ Mpoduns 20pu3cHMansHsIl - 1 wm

@ banka nebag - 1 wm

===

— @ Banka npabas - 1 wm

—

@ Mpoguns dokabou - 2 wm

Haknadka naHenu nuuebod - 1 wm

@ KpoHwmeUH naHenu nuuebod - 1 wm

p——t=s

'ﬁ @ Nlobod4uk - 1 wm
@ KpoHwmelH dokobol - 16 wm
@ KpoHWMeOH HUXHUG - & wm

: @ Maxens nuuebas npabas - 1 wm

@ KpoHwmedH — 2 wm

I ® rovetrmoucs - 2um
&by (17) epxamens - & um
& (18) 30uen Bnm doboduuca - 2 um
f‘ Bydep - 2 um

ﬁ Bugep ¢ pedkod - 2 wm
@ MexaHu3M - 2 wm

W (22)Busm M5x12 - T um
© @ Bukm M5x12 - 11wm
B @ Bunm M5x12 - & wm
@ laika gnaHuebas 5 - & wm
(26) Wi 12 - 5 wm
(27) Bonm M12x25 - 1um

. laoka 12 - 1Twm

(29) Bonm M12x25 - 1um
. Burm Mkx16 - 8 wm
(31) Bonm M8x20 - 8 um

8868880

(32) Busm Mex12 DINTS00 - 52 wm
@ Mpobod 3a3emMnerus - 2 wm

(3) Waiida 6 - 2 um

(35) Busm M6x10 - 10 wm
(36) Busm M6x8 - 2 um

©

Q
S




N
MK
NOPA40K MOHTAXA

[ns moHTaxa Bam notpebyeTtcs ko4 TORX
[-06pa3sHbiin T25, HaBop raeyHbIX KIKYEN,
a TaKke 0TBepTKa KpecToBasi.

Mepen cObopKko KoMMnekTa agsepen
pPasaBUXKXHOIO X0N04HOr0 Kopuaopa
HEeo6X0AMMO YCTaHOBUTb KPbILLIY XOJIOAHOMO
Kopugopa ITK by ZPAS no nHctpykumn
ZP.R.001.1.1M.

LWar 1

PaCI'IaKOBKy nagenuna npomnssegute
cnecapHbIM HOXXOM. PaapeaaHme YNakoBKU
nponseeaunTe akkypaTHo, 4TOObI HE noBpeanTb
3aunTHOe NokpbITHUe p.eTaneM B yNnakoBKe.

Lar 2

MpunoxwuTte 60koByI0 NaHens (1) K wkady
1 OTMETbTE PaCnoNOXeHNe KPOHLUTENHOB
60KOBbIX (13) 1 HYXKXHUX (14).

Llar 3

3adukcnpyinte BUHTaMM (32) KPOHLUTENHDI
6okoBble (13) Ha CToMKax BepTUKasbHbIX

B HYXHbIX MECTaXx.

Lar 4

3adukenpyiite BUHTaMu (35) KPOHLUTEHbI
HUXHUE (14) Ha HUXHEM 1 BepXHEM NPOodUsx
no rnybviHe B HYXHbIX MeCTax.

lMpumeyatne — Ha JaHHOM PUCYHKE ABEPU W KpbILLN LUKadOB
He MoKa3aHbl.



NOPSA0K MOHTAXA

LWar 5

MpownsBeaunTe HaBec 60KoOBOI NaHenu (1)

Ha wkad 1 3adpukcnpyinte BuHTamm (32)

B MeCTax YCTaHOBKM KpoHLTeHOB (13) (14).

Lllar 6

YcTtaHoBuTe 6anky nesyio (7) B yka3aHHOM
MecTe 1 3adpukcupyinte bontamm (29)

¢ wanbamu (26).

Lar 7
MosTOpUTE Warn 2—6 ans BToporo wkada.

IMpumeyatue — Ha JaHHOM PUCYHKE ABEPU W KpbILLK LUKA(OB
He MoKa3aHbl.



K

NOPSA0K MOHTAXA

Lar 8

[ns komnnekTa ABepen pa3aBuxKXHbIX

C AOBOAYMKOM HEOOXOAMMO:

YcTtaHoBuTe foBoayuk (12) mexay AByms
Bankamu (7) (8) n 3adukcmpyinte 6ontom (27)
¢ wanbamu (26) v raikoii (28).

Lllar 9

YcTaHoBUTE NPOdUb rOPU30HTaNbHbIN (6)
Ha 6anku (7) (8) n 3adpukcupyimnTe BUHTamMu
(24) c ralikamu (25) B yka3aHHbIX MECTax.

Lar 10

YcTtaHoBuTe 60koBOM Npodunb (9)

Ha naHesib 60KoBYIO (1) B HY>HbIX MecTax
1 3adukcupyinTe BuHTamm (23).

War 11
YctaHoBUTE KPOHLUTENH (15) cHU3y 6okoBoI
naHenu (1) n 3adpukcnpyiite BuHTamm (30).

Lar 12

YCTaHOBUTE KPOHLUTENH NaHeNn NULLEBON
(11) B ueHTpe 6anok (7) (8) u 3adukcupyiite
BUHTOM (23).

Mpumeyatne — Ha JaHHOM PUCYHKE ABEPU W KpbILLK LUKA(OB
He MoKa3aHbl.



NOPSA0K MOHTAXA

LWar 13

Mpunoxute mexaHnam (21) k oepu (2),
OTMETbTEe MecTa KpenneHus nepxarenen (17).
3adukenpyiite gepxatenu (17) Ha oeepu
6ontamu (31). B ykazaHHOM MecTe gepxaresb
Heobxoanmo 3adukcrpoBatb 60nTom (31)

c 3auenom gns gosoayuka (18).

Lar 14

YcTaHoBUTE MexaHn3Mm (21) Ha oepxatenu
(17) n 3adukcupymnTe ramkamm mMexaHmama
(21).

LWar 15

YctaHoBuTe 6ydep ¢ peikoi (20) B npodunb
ropu30oHTasbHbIN (6) oA NONOXeHUS
3aKpbITON OBEPU.

[nsa atoro nocne 6ydepa ¢ peiikoi (20)

B NPOdUSIb rOPU30HTasbHbIN (6) BCTaBbTE
MexaHun3m (21) ¢ agepbio (2) n poBeomTte
OOMH Kpai oBepun 0o cepenuHbl npodunsa
ropu3oHTanbHoro (6).

Lar 16

MosTopuTe warn 13-15 ong BTopoi asepwu (2).
YctaHoBuTte Bydepsl ¢ perikamu (20)

B HY)XHOM MecCTe 1 3adUKCUPYINTE BUHTOM

Ha 6ydepe ¢ peikoit (20)

LWar 17

YctaHoBute 6ydep (19) B npodunb
rOpU30HTasIbHbIN (6) AN NONOXeHUsS
OTKPbLITOM ABEPW.

[ns aToro aeepsb (2) nposeauTe no npodusio
ropu3oHTasIbHOMY (6) O NONOXEHWSI OTKPBLITO
1 3adUKCUpYiTe BUHTOM Ha Bydepe (19).

=i
A

[MpumeyaHue — Ha ;aHHOM pUCYHKe ABEPM M KpbilLK LukadoB
He NoKa3aHbl.



K

NOPSA0K MOHTAXA

Lar 18

BbicTaBuTe ABEPL (2) N0 BLICOTE BUHTOM
MexaHuama (21), ykasdaHHbIM Ha PUCYHKe
wara 14.

Lar 19
MopcoennHUTe OAMH KOHEL, TPOCUKa
nosopyuka (12) k pukcatopy (18) asepu (2).

LLiar 20

YcTaHoBUTE Hanpasnsowyto (16)

Ha KpoHWTenH (15) n 3adurkcmnpyiite BUHTaMmn
(30) B yka3aHHbIX MecTax.

Lar 21

YcTaHoBUTE NaHenb NMLUEBYIO NeByYIO (3)

Ha 6asky neByto (7) 1 3adpuKcupyiiTe BUHTaMM
(23) B yka3aHHbIX MecTax.

MoBTOPUTE AENCTBUS AAHHOrO LWara

C naHesbio NnLeBor npasom (5).

LLar 22

3adukcnpyinte naHenn nmueBble NeBo (4)

v npasoli (5) Haknagkowm naHenu nuuesoi (10)
BUHTaMu (36).

Llar 23

YcTaHoBUTE NaHenb Kpbiwn nmuesyto (3)
Ha Kapkac KpbILIK XOIOAHOMO Kopuaopa
1 3adunkcupynTe BUHTaMu (22).

LLar 24

lMopcoenmHuTe 0AMH KOHeL, NpoBoaa
3a3emneHns (33) K KOHTaKTy Ha NaHenm
©6okoBoii (1), a Apyro NPUKPYTUTE K Kapkacy
wkadga BMHTOM (35) ¢ waiibon (34).

Mpumeyatne — Ha JaHHOM PUCYHKE ABEPU W KpbILLK LUKadOB
He oKa3aHbl.



IT CABINET BY ZPAS SERIES

(SET OF SLIDING DOORS OF COLD AISLE)

Installation manual

=i
A

COMPOSITION OF SET OF SLIDING DOORS OF COLD AISLE

Completeness set

@ Side panel - 2 pcs

1 @ Door - 2 pes

[ ] @ Roof front panel - 1 pc

: = @ Left-hand front pane (- 1 pc

s : @ Right-hand front panel - 1 pc

E— — @ Horizontal profile - 1 pcs

@ Left-hand beam - 1 pc

== — @ Right-hand beam - 1 pc

@ Side profile - 2 pcs
':::] Trim - 1 pc
‘ @ Front panel bracket - 1 pc

p—=s
@ Door check - 1pc

@ Side brackef - 16 pcs

e )

@ Lower brackef - & pcs

@ Bracket - 2 pcs

& Guide - 2 pcs
ey @ Holder - & pcs
% Hook for door check - 2 pcs

@ . Balster hifch - 2 pcs
ﬁ . Balster hifch with rail - 2 pcs

@ Mechanism - 2 pcs

Ne) @ M5x12 screw - 11 pcs
© @ M5x12 screw - 11 pcs
® @ M5x12 screw - 4 pcs
® @ 5 flange nut - & pcs
@ Washer 12 - 5 pcs

O (@7 M12x25 bolt - 1pcs
Nut 12 - 1 pcs
%) M12x20 bolf - & pcs
© MLxT6 screw - 8 pcs
O (31) M8x20 ol - 8 ps
9 (32 Mex12 DIN 7500 screw - 52 pes
@ Ground wire - 2 pcs
) @ Washer 6 - 2 pcs
@ (35 Mbx10 screw - 10 pes
B M58 screw - 2 pcs




K
INSTALLATION ORDER

For installation, you need a TORX L-shaped
wrench T25, a set of wrenches, and a Phillips
screwdriver.

Before assembling the set of doors for the
sliding cold aisle, it is necessary to install the
ITK by ZPAS cold aisle roof according to the
instructions ZP.R.001.1. M.

Step 1

Unpack the product with a locksmith's knife.
Cut the package carefully so as not to damage
the protective coating of the parts in the
package.

Step 2

Place the side panel (1) on the cabinet and
mark the location of the side brackets (13) and
lower brackets (14).

Step 3
Fix the side brackets (13) with the screws (32)
on the vertical uprights in the required places.

Step 4

Fix the lower brackets (14) with the screws
(35) on the lower and upper profiles in depth in
the required places.

Note — In this figure, the doors and roofs of the cabinets are not
shown.



INSTALLATION ORDER

Step 5

Hang the side panel (1) onto the cabinet and
fix it with screws (32) in the places where the
brackets (13) (14) are installed.

Step 6
Install the left beam (7) in the indicated place
and fix with bolts (29) and washers (26).

Step 7
Repeat Steps 2-6 for the second cabinet.

Note — In this figure, the doors and roofs of the cabinets are not
shown.



K

INSTALLATION ORDER

Step 8

For a set of sliding doors with a door check,
itis necessary:

Install the door check (12) between the
two beams (7) (8) and fix with the bolt (27),
washers (26) and nut (28).

Step 9

Install the horizontal profile (6) on the beams
(7) (8) and fix it with screws (24) and nuts (25)
in the indicated places.

Step 10

Install the side profile (9) onto the side panel
(1) in the required places and fix with screws
(23).

Step 11
Install the bracket (15) underneath the side
panel (1) and fix with screws (30).

Step 12

Install the front panel bracket (11) in the center
of the beams (7) (8) and fix with the screw
(23).

10

Note — In this figure, the doors and roofs of the cabinets are not
shown.



INSTALLATION ORDER

Step 13

Place the mechanism (21) on the door (2);
mark the fastening points of the holders (17).
Fix the holders (17) to the door with the bolts
(31). In the indicated place, the holder must
be fixed with a bolt (31) with a hook for a door
check (18).

Step 14
Place the mechanism (21) on the holders (17)
and fix with the mechanism nuts (21).

Step 15

Install the bolster hitch with rail (20) into the
horizontal profile (6) for the position of the
closed door.

To do this, after installing the bolster hitch with
rail (20) into the horizontal profile (6), insert
the mechanism (21) with the door (2) and
bring one edge of the door to the middle of the
horizontal profile (6).

Step 16

Repeat Steps 13-15 for the second door (2).
Install the bolster hitches with rail (20) in the
desired place and fix with a screw on the
bolster hitch with rail (20).

Step 17

Install the bolster hitch (19) into the horizontal
profile (6) for the position of the open door.
To do this, guide the door (2) along the
horizontal profile (6) to the open position and
fix it with a screw on the bolster hitch (19).

=i
A

Note — In this figure, the doors and roofs of the cabinets are not
shown.



K

INSTALLATION ORDER

Step 18

Align the door (2) in height with the screw
of mechanism (21) shown in the figure

in Step 14.

Step 19
Connect one end of the door check cable (12)
to the latch (18) of the door (2).

Step 20
Install the rail (16) on the bracket (15) and fix
with the screws (30) in the indicated places.

Step 21

Install the left-hand front panel (4) onto the
left beam (7) and fix it with screws (23) in the
indicated places.

Repeat this Step for the right-hand front panel
(5).

Step 22
Fix the front panels with left (4) and right (5)
trims (10) using screws (36).

Step 23
Install the roof front panel (3) onto the cold
aisle roof frame and fix with screws (22).

Step 24

Connect one end of the ground wire (33) to the
contact on the side panel (1), and screw the
other end to the cabinet frame with the screw
(35) and washer (34).

M3paHne/Version 1

12

Note — In this figure, the doors and roofs of the cabinets are not
shown.



